
888.404.8908 888.404.8908 
www.modernusa.com

Operator's Manual
7  PREDATOR

SPRING 2024

Click here to register your product!



2 7’  PREDATOR

INTRODUCTION

Your 7’ Predator rotary cutter is designed primarily to cut weeds, grass and brush to 2”. With 
proper maintenance as described in the manual, your cutter will provide you with years of 
dependable service with a minimum of repairs.

It is recommended that all operators of this implement read this manual or be instructed of its 
contents as to safety, proper operation, and maintenance before beginning operation.

Your cutter has been assembled for operation with a tractor PTO input speed of 540. Verify your 
RPM with your local dealer prior to operation. Should you desire to change PTO input speed, 
contact your local dealer. This series of cutter is recommended for use with tractor PTO 's rated at 
a minimum of 50 HP.

When ordering parts for the gear boxes and the drivelines, be sure to specify the serial number. 
The serial number is located on the tube on top of cutter.

Chain guards (optional), defl ectors, driveline integral shields are standard equipment and to be 
used at all times.



37’ PREDATOR

      CAUTION

    WARNING

       DANGER

INTRODUCTION SECTION



4 7’  PREDATOR

SAFETY SECTION



57’ PREDATOR

to YOU.  
Only YOU can prevent serious injury or death from unsafe practices.

General Safety Guidelines

manuals prior to operation. 

SAFETY SECTION



6 7’  PREDATOR

proper and safe operation. 

Note: Hearing loss from loud noise [from tractors, chain saws, radios, and other such sources close to the ear]  
is cumulative over a lifetime without hope of natural recovery. 

General Safety – Rotating Equipment

 

SAFETY SECTION



77’ PREDATOR

Equipment Operation Safety

stopped.

and tractor in good operating condition. 

 

SAFETY SECTION



8 7’  PREDATOR

closed. 

SAFETY SECTION



97’ PREDATOR

Equipment Operation Safety – Clearances and Obstructions

mowing. 

SAFETY SECTION



10 7’  PREDATOR

Note: Where there are grass and weeds high enough to hide debris that could be struck by the blades, the 
area should be: inspected and large debris removed, mowed at an intermediate height, inspected, closely with 

required to mow, reduce wear and tear on the implement drivetrain, spread cut material better, eliminate 

SAFETY SECTION



117’ PREDATOR

Connecting or Disconnecting Implement Safety 

SAFETY SECTION



12 7’  PREDATOR

Transporting Safety

ground.

SAFETY SECTION



137’ PREDATOR

Maintenance and Service Safety 

SAFETY SECTION



14 7’  PREDATOR

 Maintenance and Service Safety Continued

any of its components or any implement function.

SAFETY SECTION



157’ PREDATOR

Parts Information

 

and safety.

Safety Signs/Decals

install replacement safety signs immediately. 

Concluding Safety Instructions and Practices

SAFETY SECTION



16 7’  PREDATOR

7’ PREDATOR DECAL LOCATION

6

7

8

9

9

10

4

4

3

2

1

1

RE-TORQUE
GEARBOX NUTS

EVERY 40 HOURS

3

12

10 11

11 12

5

7
8

6

2

13

14 15

14

15

MADE IN USA

13

16

1616 17

17

CAUTION CAUTION

. 

REPLACE SHIELDS BEFORE 
USING MACHINE



177’ PREDATOR

ADDITIONAL CUTTER DECALS

ITEM  PART NO.  DESCRIPTION QTY.

..............490-9000...................Completed Decal Sheet ..................................1
1............................................. Do Not Attach ...................................................1
2 ............................................ Lubricate Gearbox .......................................... 1
3 ............................................ Thrown Objects ................................................ 1
4 ............................................ Rotating Blades ................................................ 1
5 ............................................ Rotating Driveline ............................................. 1
6 ............................................ Warning to Prevent Injury ................................ 1
7 .......... 490-1024 ................. Keep Hands Clear ........................................... 1
8 .......... 490-GALVCOAT ..... Caution: Galvanized Coating ....................... 1
9 .......... 490-5009 ................. Replace Shields ............................................... 1
10 ........ 490-2010 ................. Retorque Gearbox .......................................... 1

15 ........ 490-FEMA ............... FEMA Member ................................................. 1
14 ........ 490-1023 ................. Made in USA .................................................... 1
13 ........ 490-2211 ................. Modern Ag Shield ............................................ 1

17 ........ 490-2220 ................. MODERN Decal ............................................... 1

11 ........ 490-2213 ................ Gearbox Warranty ........................................... 1
12 ........ 490-2216 ................ Deck Rust Warranty .......................................... 1

16 ........ 490-1131 ................. P07 Decal ......................................................... 1



18 7’  PREDATOR

OPERATION SECTION



197’ PREDATOR

OPERATION INSTRUCTIONS

IMPORTANT: 

READ AND UNDERSTAND THE ENTIRE OPERATING INSTRUCTIONS AND SAFETY SECTION 
OF THIS MANUAL AND THE TRACTOR MANUAL BEFORE ATTEMPTING TO USE THE TRACTOR 
AND Cutter.

medidas de seguridad.

      PELIGRO

OPERATION SECTION



20 7’  PREDATOR

Rear rubber guards are standard equipment. Single and rear chain guards are available as extra equipment at 

 . . . . . . . . . . . . . . . . . . . . . . . . .
 . . . . . . . . . . . . . . . . . . . . . . .

 . . . . . . . . . . . . . . . . . . . . . . . . . .
 . . . . . . . . . . . . . . . . . . . . . . . .
 . . . . . . . . . . . . . . . . . . . . .
 . . . . . . . . . . . . . . . . . . . . . . . . . .

 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Cat. II
Blade Carrier  . . . . . . . . . . . .
PTO ) . . . . . .  

 
 . . . . . . . . . . . . . . . . . . . . . .

 . . . . . . . . . . . . . . . .
Cut Capacity . . . . . . . . . . . . . . . . . . . . . . . . . . . .

 . . . . . . . . . . . . . . . . . . . . . . . . . . . .
 . . . . . . . . . . . .

 . . . . . . . . . . . . . . . . . . . . . .
 . . . . . . . . . . . . . . . . . . . . . . . . . .

 . . . . . . . . . . . . Standard
 . . . . . . . . .
 

 . . . . . . . . . . . . . . . . . .
 . . . . . . . . Standard

Standard Tires . . . . . . . . . . . . . . . . . . . Laminated
 . . . . . . . . . . . . . . . . . . . Standard

 . . . . . . . . . . Standard

OPERATION SECTION

STANDARD EQUIPMENT AND SPECIFICATIONS

7’ PREDATOR



217’ PREDATOR

OPERATOR REQUIREMENTS

PERSONAL PROTECTIVE EQUIPMENT (PPE)
 

 

       DANGER

OPERATION SECTION



22 7’  PREDATOR

TRACTOR REQUIREMENTS

ROPS and Seat Belt

Tractor Safety Devices

    WARNING

OPERATION SECTION



237’ PREDATOR

DO NOT

Tire Spacing

tractor tire spacing. 

GETTING ON AND OFF THE TRACTOR

    WARNING

    WARNING

       DANGER

OPERATION SECTION



24 7’  PREDATOR

Tractor Horsepower

3-Point Hitch

 

Front End Weight

Power Take Off (PTO)

needed. 

OPERATION SECTION



257’ PREDATOR

Boarding the Tractor

Dismounting the Tractor

a complete stop. 

tractor seat only. 

       DANGER

       DANGER

       DANGER

OPERATION SECTION



26 7’  PREDATOR

CONNECTING THE Cutter TO THE TRACTOR

cutter pins. 

Connecting Cutter-Lift Type
 

 
 

 

 

attaching the cutter. See the tractor Operator’s Manual for correct settings when attaching 3-point equipment

SAFETY CHAINS

       DANGER

OPERATION SECTION



277’ PREDATOR

SETTING THE CUTTER

and will cause damage to the cutter and drive. Blades contacting the ground may cause objects to be thrown out 
from under the cutter deck. Always avoid operating the cutter at a height which causes the blades to contact the 
ground. 

Setting Cutter  Height - Lift Type 

       DANGER

OPERATION SECTION



28 7’  PREDATOR

STARTING THE TRACTOR

 

CONNECTING THE CUTTER TO THE TRACTOR

       DANGER

       DANGER

OPERATION SECTION



297’ PREDATOR

DRIVELINE ATTACHMENT

and secured nut.

 
 

       DANGER

OPERATION SECTION



30 7’  PREDATOR

Tractor Pre-Operation Inspection/Service

Cutter Pre-Operation Inspection/Service

following. 

 
all times.

OPERATION SECTION



317’ PREDATOR

Cutter Pre-Operation Inspection/Service continued

and missing pieces. 

its seal is damaged and needs replacement.

 

       DANGER

OPERATION SECTION



32 7’  PREDATOR

Rotary Cutter PRE-OPERATION Inspection

Before conducting the inspection, make sure the tractor engine is off, all rotation has stopped 
and the tractor is in park with the parking brake engaged. Make sure the cutter is resting on 
the ground or securely blocked up.

DO NOT OPERATE an UNSAFE TRACTOR or Cutter

Item Condition at 

OPERATION SECTION



337’ PREDATOR

Tractor PRE-OPERATION Inspection

Before conducting the inspection, make sure the tractor engine is off, all rotation has stopped 
and the tractor is in park with the parking brake engaged. Make sure the cutter is resting on 
the ground or securely blocked up.

DO NOT OPERATE an UNSAFE TRACTOR or Cutter

Item Condition at 

OPERATION SECTION



34 7’  PREDATOR

DRIVING THE TRACTOR AND IMPLEMENT

following. 

increases.

       DANGER

       DANGER

    WARNING

OPERATION SECTION



357’ PREDATOR

OPERATING THE TRACTOR AND IMPLEMENT

THE OPERATOR MUST COMPLETELY UNDERSTAND HOW TO OPERATE THE TRACTOR AND 
IMPLEMENT AND ALL CONTROLS BEFORE ATTEMPTING TO OPERATE.

    WARNING

OPERATION SECTION



36 7’  PREDATOR

carefully. 

STOP MOWING IF PASSERSBY ARE WITHIN 100 YARDS UNLESS: 

condition;

blades, the area should be: inspected and large debris removed, mowed at an intermediate 
height, inspected, closely with any remaining debris being removed, and mowed again at 

Engaging the Power Take Off (PTO)

    WARNING

    WARNING

OPERATION SECTION



377’ PREDATOR

Foreign Debris Hazards

Bystanders/Passersby Precautions

OPERATION SECTION



38 7’  PREDATOR

PTO RPM and Ground Speed

Operating the Cutter

a cleaner cut.

to ensure tractor and cutter control is maintained. 

    WARNING

    WARNING

OPERATION SECTION



397’ PREDATOR

closed. 

    WARNING

    WARNING

    WARNING

    WARNING

OPERATION SECTION



40 7’  PREDATOR

CUTTER STORAGE

 
standing water.

 section.

 

TRANSPORTING THE TRACTOR AND IMPLEMENT

       DANGER

       DANGER

OPERATION SECTION



417’ PREDATOR

Transporting on Public Roadways

    WARNING

    WARNING

       DANGER

OPERATION SECTION



42 7’  PREDATOR

TROUBLE  POSSIBLE CAUSE   POSSIBLE REMEDY

Excessive Vibration 

  swinging.

Gearbox Overheating 

specifications.

wet to cut.

a lower gear.

OPERATION SECTION



437’ PREDATOR

TROUBLE  POSSIBLE CAUSE   POSSIBLE REMEDY

Blade Bolts 

Gearbox Noisy 

Gearbox Leaking 

OPERATION SECTION



44 7’  PREDATOR

MAINTENANCE SECTION

WARNING: 

Lubrication



457’ PREDATOR

DRIVELINE LUBRICATION

LIFT TYPE DRIVELINE & PULL JACKSHAFT SHIELDS

or replaced.

   CAUTION

MAINTENANCE SECTION



46 7’  PREDATOR

BLADE SERVICING

Blade Sharping

in blade weights should not exceed 1 ounce. Unbalanced blades will cause excessive vibration which can damage 
gear box bearings. Vibration may also cause structural cracks in cutter housing.

MAINTAIN CORNER

Never work under equipment support 
by a hydraulic device because it may 

of hose failure, etc. Always use a secure 
support for equipment which must be 
serviced while in the raised position.

MAINTENANCE SECTION



477’ PREDATOR

BLADE REMOVAL

BLADE CARRIER REMOVAL

and repeat process. 

HARDWARE
 
 

 
 

 
 

 

BOLT  PLAIN THREE SIX 
DIAMETER HEAD DASHES DASHES

 . . . . . not used  . . . . . . .  . . . . . . . . . .
 . . . not used  . . . . . . . .  . . . . . . . . . .

 . . . . not used  . . . . . . . .  . . . . . . . . . .
 . . . . . .  . . . . . . . .  . . . . . . . . .

 . . . . . . . .  . . . . . .  . . . . . . . .
 . . . .  . . . . .  . . . . . . . .

 . . . . .  . . . . .  . . . . . . . .
 . . . . .  . . . . .  . . . . . . . .
 . . . . .  . . . . .  . . . . . . . .

 . . . . . .  . . . . .  . . . . . .
 . . .  . . . .  . . . . . .
 . . .  . . .  . . . . . .  

RECOMMENDED TORQUE  
IN FT-LBS (NM)

COARSE AND FINE THREADS

    WARNING

MAINTENANCE SECTION



48 7’  PREDATOR

GEARBOX

Figure 1.

Note:  Make sure mower is level when checking oil in the 
gearbox.

overfilling. Overfilling of gearbox will cause pressure to 
build up and cause oil seals to leak.

Note:  All gearbox nuts should be re-torqued after first 6 
hours of use. Afterwards, they should be re-torqued after 
every 40 hours.

TAILWHEEL:

Figure 2. Grease 

point. Figure 3.

Figure 1

Figure 2 Figure 3

CUTTER LUBRICATION POINTS

Driveline Lubrication
Tailwheel boom 
bushing every  
8 hrs.

Tailwheel hub
every 8 hrs.

Check fluid in 
gearbox daily.

GEARBOX MAINTENANCE

IMPORTANT: Fill gearbox with EP-90 Type lubricant.



497’ PREDATOR

SLIP CLUTCHES

SEASONAL CLUTCH MAINTENANCE

RPM.

Note: if machine sits outside longer than 30 days and is exposed to rain and humid air, the clutches should be 

to rust badly. When this occur, the break-away torque increases greatly and damage to gearbox, driveline, or 

Pressure plate Friction plate Friction plate Friction plate Friction plate Flange yoke

Bolt Set
Inner plate Inner plate Driving plate Bushing SpringFlange hub

MAINTENANCE SECTION



50 7’  PREDATOR

ASSEMBLY/PARTS SECTION



517’ PREDATOR

ASSEMBLY/PARTS SECTION

until assembly is complete. 

Step 4. Begin tightening assembly.  Start with Step 2, Step 3, and then Step 1.



52 7’  PREDATOR

ASSEMBLY/PARTS SECTION



537’ PREDATOR

7’ Predator 3 Point Assembly Parts Section
Item  Part Number  Description  Qty
1..............101-3639-P ............... 7’ PREDATOR BODY, DRAG/PULL ...........1
2..............101-1023-R ............... A FRAME, CAT-II, RH .................................1
3..............101-1023-L ............... A FRAME, CAT-II, LH .................................1
4..............101-1002 .................. SWIVEL HITCH ASSY ..................................1
5..............101-1022 .................. SWIVEL HITCH BUSHING ...........................1
6..............101-7124 .................. DUAL TAIL WHEEL BOOM .........................1
7..............116-6487-01 ............. TAIL WHEEL YOKE .....................................2
8..............401-0228 .................. GEARBOX ..................................................1
9..............415-0007 .................. GEARBOX SHIELD .....................................1
10............401-0317-02 ............. PTO, 1-3/8-6 X 1-3/8-6 FF3 58.5 ...............1
11............103-209 .................... LAMINATED TAILWHEEL, 4X8 ....................2
12............900-1444A ................ TAIL WHEEL HUB ASSEMBLY .....................2
12A .........401-0065 .................. TURNDOWN NUT, I’ ...................................2
12B .........322-2703  ................. T /W SEAL ..................................................2
12C .........324-3227  ................. BEARING CONE, L44634 ..........................2
12D .........324-3226  ................. BEARING RACE, L44610 ...........................2
12E ..........325-2510  ................. T/W HUB W/CUPS .....................................1
12F ..........105-1159  ................. 5-3/8’ THD T/W SLEEVE .............................1
12G ........512-0650  ................. BOLT, 1/2’-20 X 1” .....................................4
12H .........412-0072  ................. LOCK WASHER, 1/2” ................................4
12J ..........412-0055  ................. NUT, 1/2”-20 ..............................................4
13............101-1603  ................. REAR CHAIN GUARD ................................1
14............155-2008 .................. HITCH PIN, CAT II ......................................2
15............412-9099  ................. MANUAL HOLDER.....................................1
16............412-2134  ................. BOLT, 3/4” X 4-1/2” GR5 PLTD .................4
17............116-1657  ................. T/W BOOM PLUG .....................................1
18............116-1656  ................. MOWER DECK PLUG ................................1
19............101-7552  ................. SPACER, T /W YOKE .................................4
20............412-0030 .................. BOLT, 3/4” X 2” GR5 ZP ............................2
21............412-0077  ................. FLAT WASHER, 3/4” ..................................6
22............412-0060  ................. NYLOCK NUT, 3/4” ...................................5
22A.........412-37314................ NYLOCK NUT, 3/4" ....................................4
23............412-2133 .................. BOLT, 3/4” X 6-1/2” ..................................1
24............412-0074  ................. LOCK WASHER. 3/4” ................................6
25............412-0061  ................. HEX NUT. 3/4” NC .....................................6
26............412-11320  ............... BOLT, 5/8” X 4’ GR5 .................................3
27............412-0073  ................. LOCK WASHER, 5/8” ................................3
28............412-0059  ................. HEX NUT, 5/8” ...........................................4
29............412-0076  ................. FLAT WASHER, 5/8” ..................................4
30............412-5283  ................. BOLT, 5/8” X 7-1/2” GR5 ..........................2
31............412-03229  ............... PLOW BOLT, 3/8” X 1-1/2” .......................8
32............412-0075  ................. FLAT WASHER, 3/8” ..................................12
33............412-0071  ................. LOCK WASHER. 3/8” ................................8
34............412-0657  ................. HEX NUT, 3/8” ...........................................8
35............412-7250  ................. BOLT, 1/2” X 1” .........................................11
36............412-0072-01  ............ FLAT WASHER. 1/2” ..................................11
37............412-0058  ................. HEX NUT, 1/2” ...........................................11
38............412-0009  ................. BOLT, 1/4” X 1-1/4” ..................................2
39............412-0007 .................. LOCK WASHER, 1/4” ................................2
40............412-0082  ................. HEX NUT, 1/4” ...........................................2
41............412-2004  ................. BOLT, 5/16” X 3/4” ....................................4
42............115-8146  ................. GEARBOX BOLT STRAP, 3/4”....................2
43............412-0081  ................. COTTER PIN ...............................................2
44............108-6065  ................. 7’/15’ SKID SHOE, 4-HOLE ........................2
45............116-1025 .................. STIFF ARM ..................................................2
46............154-5........................ HITCH PIN CLIP .......................................... 2

ASSEMBLY/PARTS SECTION



54 7’  PREDATOR

ASSEMBLY/PARTS SECTION



557’ PREDATOR

ASSEMBLY/PARTS SECTION

        7’ Predator Quick Attach Assembly Parts Section
Item  Part Number  Description  Qty
1..............401-QA7PDECKWIP .... 7’ PREDATOR Q/A BODY ........................ 1
2..............610-1020 ...................... Q/A A FRAME .......................................... 2
3..............115-8140 ...................... INNER SLIDE TUBE WELDMENT ................. 1
4..............115-8145 ...................... OUTER SLIDE WELDMENT ......................... 1
5..............116-1024 ...................... STIFF ARM ................................................. 2
6..............101-7124 ...................... DUAL TAIL WHEEL BOOM ........................ 1
7..............116-6487-01 ................. TAIL WHEEL YOKE..................................... 2
8..............401-0228 ...................... GEARBOX ................................................. 1
9..............415-0007 ...................... GEARBOX SHIELD .................................... 1
10............401-0317-02 ................. PTO, 1-3/8-6 X 1-3/8-6 FF3 58.5............... 1
11............103-209 ........................ LAMINATED TAILWHEEL, 4X8 ................... 2
12............900-1444A .................... TAIL WHEEL HUB ASSEMBLY ..................... 2
12A .........401-0065 ...................... TURNDOWN NUT, I’ .................................. 2
12B .........322-2703  ..................... T /W SEAL ................................................. 2
12C .........324-3227  ..................... BEARING CONE, L44634 ......................... 2
12D .........324-3226  ..................... BEARING RACE, L44610 .......................... 2
12E ..........325-2510  ..................... T/W HUB W/CUPS .................................... 1
12F ..........105-1159  ..................... 5-3/8’ THD T/W SLEEVE ............................ 1
12G ........512-0650  ..................... BOLT, 1/2’-20 X 1” .................................... 4
12H .........412-0072  ..................... LOCK WASHER, 1/2” ............................... 4
12J ..........412-0055  ..................... NUT, 1/2”-20 ............................................. 4
13............101-1603  ..................... REAR CHAIN GUARD .............................. 1
14............412-5400-01 ................. BUSHING, 3-1/2” ...................................... 1
15............412-9099  ..................... MANUAL HOLDER .................................... 1
16............155-2008 ...................... HITCH PIN, CAT II ..................................... 2
17............116-1657  ..................... T/W BOOM PLUG .................................... 1
18............116-1656  ..................... MOWER DECK PLUG ............................... 1
19............101-7552  ..................... SPACER, T /W YOKE ................................ 4
20............150-6307 ...................... SMALL STEP DOWN BUSHING ................. 2
21............412-0077  ..................... FLAT WASHER, 3/4”.................................. 4
22............412-0060  ..................... NYLOCK NUT, 3/4” .................................. 5

23............412-2133 ...................... BOLT, 3/4” X 6-1/2” .................................. 1
24............412-0048-01 ................. BOLT, 1” X 3-1/2” ..................................... 2
25............412-2755 ...................... BOLT, 3/4” X 2-1/2” .................................. 2
26............412-11320  ................... BOLT, 5/8” X 4’ GR5 ................................ 5
27............412-0073  ..................... LOCK WASHER, 5/8” ............................... 5
28............412-0059  ..................... HEX NUT, 5/8”........................................... 6
29............412-0076  ..................... FLAT WASHER, 5/8”.................................. 4
30............412-5283  ..................... BOLT, 5/8” X 7-1/2” GR5 ......................... 2
31............412-03229  ................... PLOW BOLT, 3/8” X 1-1/2” ...................... 8
32............412-0075  ..................... FLAT WASHER, 3/8”.................................. 12
33............412-0071  ..................... LOCK WASHER. 3/8” ............................... 8
34............412-0657  ..................... HEX NUT, 3/8”........................................... 8
35............412-7250  ..................... BOLT, 1/2” X 1” ........................................ 11
36............412-0072-01  ................ FLAT WASHER. 1/2”.................................. 11
37............412-0058  ..................... HEX NUT, 1/2”........................................... 11
38............412-0009  ..................... BOLT, 1/4” X 1-1/4” .................................. 2
39............412-0007 ...................... LOCK WASHER, 1/4” ............................... 2
40............412-0082  ..................... HEX NUT, 1/4”........................................... 2
41............412-2004  ..................... BOLT, 5/16” X 3/4” ................................... 4
42............115-8146  ..................... GEARBOX BOLT STRAP, 3/4” ................... 2
43............150-6308  ..................... LARGE STEP DOWN BUSHING ................. 2
44............412-7975 ...................... FLAT WASHER, 1” ..................................... 2
45............412-0068 ...................... NYLOCK NUT, 1” ...................................... 2
46............108-6065  ..................... 7’/15’ SKID SHOE, 4-HOLE ....................... 2
47............154-5  ........................... HITCH PIN     CLIP.......................................... 2

22A.........412-37314  ................... NYLOCK NUT, 3/4” ..................................4



56 7’  PREDATOR

ASSEMBLY/PARTS SECTION



577’ PREDATOR

  7’ Predator Cutter Options
Item  Part Number  Description  Qty

1..............101-1603  ................. REAR CHAIN GUARD ASSEMBLY .............1
412-6298-6L  ............ SAFETY CHAIN, 1/4’-6 LINKS ....................67
415-1/ 4X78RD ......... GALV ROD 78’ ..........................................2
412-2085 .................. BOLT, 1/2” X 2-1/2” HH NC GR5 ..............11
412-0072-01 ............. FLAT WASHER, 1/2” ..................................22
412-3243  ................. NUT, 1/2” NC NYLOCK .............................11
101-6101 .................. STD REAR CHAIN GUARD ........................1
101-7070 .................. CH GD SPACER, 11/16” ...........................11

2..............412-2085 .................. BOLT, 1/2” X 2-1/2”  HH NC GR5 .............11
3..............412-0072-01 ............. FLAT WASHER, 1/2” ..................................26
4..............101-7070 .................. CH GD SPACER, 11/16” ...........................11
5..............412-3243 .................. NUT, 1/2” NC NYLOCK .............................15
6..............101-3990 .................. 7’ FRONT CHAIN GUARD ASSEMBLY ......1

412-6298-6L ............. SAFETY CHAIN, 1/4’-6 LINKS ....................70
415-1/ 4X78RD ......... GALV ROD 78” .........................................2
412-0042-02 ............. BOLT, 1/2” X 1-1/2’ HH NC GRS ..............4
412-0072-01 ............. FLAT WASHER, 1/2” ..................................4
412-3243 .................. NUT, 1/2” NC NYLOCK .............................4
412-4010  ................. CHAIN GUARD ATTACHMENT PLATE ......2

(USE ONLY ON 3-POINT. NOT REQUIRED
FOR QUICK ATTACH.)

101-6102 .................. FRONT CHAIN GUARD .............................1
*7 ............412-4010 .................. CHAIN GUARD ATTACHMENT PLATE ......2
8..............412-0042-02  ............ BOLT, 1/2” X 1-1/2’ HH NC GRS ..............4

ASSEMBLY/PARTS SECTION



58 7’  PREDATOR

ASSEMBLY/PARTS SECTION



597’ PREDATOR

7’ Predator Blade Carrier Assembly 
Item  Part Number  Description  Qty

1..............401-5470 .................. BLADE CARRIER ........................................1
2..............401-0067 .................. BLADE, CCW .............................................2
3..............125-907 .................... BLADE BOLT...............................................2
4..............830-1018NH ............. WASHER W/ KEYWAY ...............................2
5..............125-925 .................... JAM NUT, 1-1/8’ GR8 ...............................2
6..............900-8771 .................. LOCK WASHER, 1-1/8” .............................2
(*) ...........412-8043-01 ............. BLADE BOLT ASSY .....................................2

ITEMS 3,4,5,6

ASSEMBLY/PARTS SECTION



60 7’  PREDATOR

ASSEMBLY/PARTS SECTION



617’ PREDATOR

ITEM   PART NO.     QUANTITY       DESCRIPTION

. . . . . . . . . . . .  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . .  . . . . . . . . . . . . . . . . . Housing
 . . . . . . . . .  . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .

  7  . . . . . . . . .  . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . Bearing cone

  9  . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . . Bearing cone
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . . Bearing cup
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . . Bearing cup
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . . Bearing cup
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . .  . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . . . . .  . . . . . . . . . . . . . . . . . Retaining ring

7’ PREDATOR GEARBOX 401-0228

ASSEMBLY/PARTS SECTION



62 7’  PREDATOR

7’ PREDATOR PTO (401-0317-02)

ASSEMBLY/PARTS SECTION



637’ PREDATOR

ITEM  PART NO.  QUANTITY      DESCRIPTION

 . . . . . . . . . .   . . . . . . . . .   . . . . . . . . . . . . . . . . . . .  
 . . . . . . . . . .  . . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . . .  . . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . . Spring 
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . . Collar 
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . . Lining plate 
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . . Inner plate 

77  . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . . Taper pin

79  . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . . Inner plate
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . . Pressure plate 
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . . Bolt and nut
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .
 . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .

97  . . . . . . . . .  . . . . . . . . .  . . . . . . . . . . . . . . . . . . .

7’ PREDATOR PTO (401-0317-02)

ASSEMBLY/PARTS SECTION



64 7’  PREDATOR

ASSEMBLY/PARTS SECTION

900-1444A
TAILWHEEL HUB ASSEMBLY

Item  Part Number  Description  Qty

1............... 412-5283 ............................Bolt, 5/8” x 7-1/2” GR5 ....................................1
2............... 412-0076 ............................Flat Washer, 5/8” .............................................2
3............... 401-0065 ............................Turndown Nut, 1” .............................................2
4............... 322-2703 ............................Tail Wheel Seal .................................................2
5............... 324-3227 ............................Bearing Cone, L44634 .....................................2
6............... 324-3226 ............................Bearing Race, L44610 .....................................2
7............... 325-2510 ............................Tail Wheel Hub W/ Cups .................................1
8............... 105-1159 ............................5-3/8” Threaded Tail Wheel Sleeve ...............1
9............... 512-0650 ............................Bolt, 1/2”-20 x 1” ..............................................4
10............. 412-0072 ............................Lock Washer, 1/2” ...........................................4
11............. 412-5284 ............................Nylock Nut, 5/8”  .............................................1



657’ PREDATOR



A. Limited Warranties
Modern Ag warrants any new Modern Ag implement purchased from an authorized Modern Ag dealer to the purchaser 
for a period not to exceed one (1) year from original purchase date, to be free from defects in material and workmanship. 
Further, the Modern Ag galvanized rotary cutters will be covered by a limited warranty. This warranty provides a five (5) 
year limited gearbox warranty and a ten (10) year limited “deck rust thru” warranty. Under the five-year limited gearbox 
warranty, Modern Ag warrants the gearbox and labor for the first year from date of purchase. Following the first year, 
Modern Ag warrants the gearbox only. Warranty services must be performed by a dealer or service center authorized by 
Modern Ag using only new or remanufactured parts or components furnished by Modern Ag. Modern Ag reserves the 
right to inspect all parts which are claimed to have been defective in material and workmanship. Modern Ag makes no 
warranty as to the design, capability, capacity or suitability for the use of the implement.

B. Limited Warranty Service
To receive warranty service, the Purchaser must return the Registration and Warranty Card to Modern Ag within 30 days 
of original purchase. Purchaser must report claim, in writing, to the authorized Modern Ag dealer from whom the 
Purchaser purchased the implement originally or an approved Modern Ag dealer within 30 days after the Purchaser 
discovers the circumstance for the basis of the claim. The purchaser will be responsible for any service call and/or the 
return to and from the dealer’s or service center’s place of business. 

C. Not Covered by Warranty
The limited warranty does not cover any goods or part(s) that have been subjected to improper or abnormal use such as 
negligence, abuse, alteration, modification, accident, lack of or improper maintenance, use of wrong oil or lubricants. This 
limited warranty does not apply to expendable items such as blades, shields, guards, pneumatic tires or any normal 
maintenance parts or service. Also not covered is wear items such as teeth, chains, sprockets, belts, springs, gearbox 
lubricant, hydraulic fluid or any other items that in the company’s sole judgment is a wear item. The limited “deck rust 
thru” warranty does not cover surface rust caused by loss of galvanizing due to external forces such as scrapes, dents, 
extreme friction and/or wear, deformity due to accidents or abuse. 

D. Disclaimer of Implied Warranties & Consequential Damages
Except as provided herein, no employee, agent, Dealer, or other person is authorized to give any warranties of any nature 
on behalf of Modern Ag. The purchaser’s only remedies in connection with the breach or performance of any warranty on 
the Modern Ag implements are those set forth on this page. In no event will Modern Ag, the dealer or any company 
affiliated with Modern Ag be liable for incidental or consequential damages. Such incidental and consequential damages 
shall include but not be limited to transportation charges other than normal freight charges, cost of installation other 
than cost approved by Modern Ag, duty, taxes, charges for normal service or loss of crops or any other loss of income, 
rental of substitute equipment, expenses due to loss, damage, detention or delay in the delivery of equipment or parts 
resulting from acts beyond Modern Ag’s control. Except as provided herein, no employee, agent, Dealer, or other person 
is authorized to give any warranties of any nature on behalf of Modern Ag.

MODERN AG PRODUCTS, LTD. WARRANTY INFORMATION

2402v1

This form is required to be mailed with the completed Warranty Registration to
PO Box 790, Beaumont, TX 77704



DEALER: I hereby certify that:

1. The machine has been correctly assembled in accordance with manufacturer’s instructions.
2. All bolts have been checked and tightened.
3. All other pre-delivery checks have been completed as per operator’s manual.
4. Purchaser was given operators manual and instructed in safe and correct usage of machine and on limitation of
warranty.
5. Machine was tested and operates correctly.

PURCHASER: I hereby certify that:

1. The machine is correctly assembled.
2. Receipt of the operator’s manual which I have read and clearly understood.
3. I have a clear understanding of the warranty limitations.
4. I have a clear understanding on the correct and safe operation of the machine.
5. That the machine needs regular maintenance as per instructions in operator’s manual.
6. I have a clear understanding on the capacity of this machine and am aware of its limitations.

MODEL: _________________________________     SERIAL #:  _______________________________________

DEALER: _________________________________     DATE DELIVERED:  ______________________________

DEALER’S STAMP:

PURCHASERS’ ADDRESS: _________________________________________________________________________________ 

MODERN AG PRODUCTS, LTD. WARRANTY INFORMATION

2402v1

To register your implement and be eligible for warranty service, mail the completed Warranty Registration to 

PO Box 790, Beaumont, TX 77704

If you have any questions, please contact wholegoods.warranty@modernusa.com




